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REPORT NUMBER : TURA 201496024
APPLICANT NAME : Intertek Testing Services ltaly Srl .
ADDRESS : Via llio Bavontini 22 / BScandicd Vat No.: 12431470157
Florence /ITALY
TEL:+39 055 790873
FAX:+39 055 791198
Attention : Elena Cambi,Federica Culcchio lienia Franciom
(elena.cambi@intertek.com;federica.cuicchio@intertek.com;ilenia.francioni@intert
ek.com)
DATEIN: 22 July, 2014 (15:00)
DATEOUT : 08 September, 2014 n
BUYER'S NAME : _ o
JOB NUMBER : IMAT25002308 | = '
ORDER NO : 01 JULY 2014
STYLE NO/END USE: SKIMMY, T1 MEDUSA, T1.1 MEDUSA WITH RIGID PLATE, T2 TURTLE, T2 PROP, T3
EASY TURTLE, WOPPER, LATERAL VISIBILITY, LUl SONOROUS, LEI SONOROUS,
E 44, E 48, ULT ES30, ULT ESB0, PSYCHOMOTOR BALL, LABALL, BOA, TERY,
KANGAROO, HK SOFT SHAPE, FITTLY, RINKO, AB ANATOMIC SUPER SOFT WEIGHT,
B100 TRAINING BALL, PTE TENNIS TRAINING, OVAL BALL, BIG BAG, STRETCHING
BLOCK, HEAVY BASE, M30 - M50 BRICK SUPERSOFT, B50 WEIGHTED RING
Note : The accessible substrates on the submitted sample complies with the Lead Content
raquiremants of CPSIA 2008 section 101 {a)(2)B)
~SAMPLE
— P
Total Lead Content P
Lead in Paint and Other Similar Surface Coating P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT !
SC=STILL CONTINIOUS / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE
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Intertek

RESULTS Page 20f 3
REPORT :TURA201466024 08 September, 2014
Test Method Results Requirements
Phthalate Content
CPSC-CH-C1001-09.3 : 2010
Dibutyl phthalate <60 ppm TOTAL 0,1% (1000 ppm)
Bis(2-ethylhexyl ) phthalate <60 ppm
Benzyl butyl phthalate <60 ppm
Sum of three phthalate <60 ppm
Di-iso-nonyl phthalate <60 ppm
Di-n-octyl phthatase <80 ppm
Dileodecy! phthalate <60 ppm
Sum of three phthalate <60 ppm
ppm (parnt per milion) =mg/ Detection Limit =60 ppm
< =Less Than . =EXCEEDED LIMIT
Total Uncertaintys( +5%)
Total Lead Content
CPSC-CH-E1002-08 Test Method According to CPSIA
Mi Digestion Method followed by ICP-OES Determination
Not Detected 100 ppm{0.01%)

ppm {part per milon) =mg kg
< = Less Than
Detection Limit =2 ppm

Total Uncertainty=( £3%)
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Intertek

RESULTS Page 3of 3
REPORT :TURA201486024 08 Septernber, 2014
Test Method Results Requirements
Lead in Paint and Other Similar Surface Coating
CPSC-CH-E1003-09
Print Not Detected 80 ppm

ppm (part per million) = mg/kg
< =Less Than
Detection Limit =2 pom

## END OF TEST REPORT ##
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Intertek

| STARTDATE 2210712014 | ENDDATE  08/m8/2014

PAGE 1adi2

[ Test Report n® ITAT25902306 of 08/09/2014

APPLICANT

SAMPLE Your order N2 01 July 2014

MAD0 - M50 Brick Supersoft, B50 Weighted Ring
Requiramants: NIL

Fiber Compasiion:

Test Report Number. Nil

Buyer's Name: TRIAL Sd

DESCRIPTION  Syle'End use: Skimmy, T4 Medusa, T1.1 Medusa With Rigid Piate, T2 Turti, T2 PROP, T3 Easy Turtie, Wopper, Lataral Visibily, LU
Soncrous, LE) Sanorous, E 44, £ 48, ULT E530, ULT ES60, Peychomotor Ball, Laball. Boa, Terv, Kangaroo, HK Soft Shapes, Fitlly,
Rinko, AB Anstomic Super Soft Weight, B100 Training Ball, PTE Tennis Training, Oval Bail, Big Bag, Stretching Block, Heavy Base,

See
TURA20 1498024
12001 - Luad contunt i serfocs coating
1003-09.9
16 CFR 1200
(ond See 0,0002 2 o3
TURA201496024
12003 - Prmalats plasticlzers
00129, 3:2008
BEF . bemxylbutyi prealate Sen 0,003 . 03
TURAZ0 1496024
DBF « dhbutyl phiaiate Son 0,003 . 03
TURA201496024
OEHP - Di-athyl-rash préstein See 0,003 . o
TURAZO 1496024
DIDP - DiHsosecy! phistale See 0,008 e o3
TURA201496024
DNP - Db-isconmyt phiatate Seo 0,009 e 03
TURAZD1496024
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Intertek

| STARTDATE 2210712014 | ENDDATE  08/082014 [ Pace 24i2]
| Test Report n° ITAT25902306 of 08/09/2014 ]

Laboratories and accreditations
03: INTERTEK Laboratory Accredited EN ISONEC 17025 and CPSIA

repeoduction of the peesent Tas! Report is not alowsd withaut walles scthorization of the Gensesl Manager

A representative porton of e sample s kapt for B0 days. Speciemn ane ket for 30 days,
The cortant of te present document is Not subjected 10 the Directve of the Couscil of Misister of 25 July 1085 - 8S97/EEC,
Samples are cren By customar

U The d ety i the “ ity cok sing » pe factor of 2 which gives @ level of confidence of appreximaledy 85%

RESULTS MARKED IN RED EXCEED LIMITS
9 is nat n sope.

Teats sarkond with st ("] haven been Accredia accradinted

END OF TEST REPORT
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